

**Inspection Certificate**

Abnahmeprüfungszeugnis DIN EN 10204.3.1

Certificat De reception

Certificado di collaudo

Keuringsrapport



<b>Batch Number</b>	<b>231106</b>	<b>Product Name</b>	Bycotest 103 Aerosol
<b>Date of Manufacture</b>	29/11/2023	<b>B.B.E.</b>	11/2026

**Specification: Test Results:**

Test	Section	Limit	Result
Performance	SMT 62	Equal to	Passed
Colour	7.2 in EN ISO 9934-2	Equal to	Passed
Halogen Content	7.15 in EN ISO 9934-2	<200ppm	134 ppm
Sulphur Content	7.15 in EN ISO 9934-2	<200ppm	44 ppm
Solid Content (SMT 28)	7.14 in EN ISO 9934-2	1.0 - 2.4 mL	1.2 ml

**Specification: Specification****Specification**

Sulphur and Halogen levels according to ASME B&amp;PV Code Section V and EN ISO 9934-2.

Technical requirements according to AMS 3043.

--- EOR ---

**Prepared by**
**Approved by**
**Notes:**

1. Our batch number appears on the label of bulk containers. Aerosols have batch numbers printed on bottom of the container.
2. Most specifications require test results stated in percent, but some require parts per million (ppm). To convert "percent" figures to "parts per million" move the decimal four places to the right.
3. MIL-STD-271, MIL-STD-2132 and ASME Sec V, all require that materials be subject to a procedure to evaporate off volatile solvents before analysis for Sulfur and Halogens. According to these specifications, only those residues higher than 0.005 g/100ml shall be analysed for Sulfur and Halogens. Lower residues shall be reported.
4. The above certification gives the results obtained at the time of manufacture. Age and use may alter the properties of any material.

**Magnaflux** (A Division of ITW Ltd),  
 Faraday Road, South Dorcan Industrial Estate,  
 Swindon, Wiltshire, SN3 5HE, UK  
 Tel: +44 (0)1793 524566  
 Fax: +44 (0)1793 490459  
 Email: sales.eu@magnaflux.com  
 www.magnaflux.eu